
PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Upper Mounting PlateAWD-000111

Deck Splice SupportAWD-000412

Lower Mount PlateAWD-000213

Knee BraceAWD-000324

Kneebrace TieAWD-000525

Wall Deck Mount HandrailAWD-000816

Wall Deck Mount Inter RailAWD-000717

Mount BackerAWD-001028

Wall Deck Post RightAWD-001119

Wall Deck Post LeftAWD-0012110

Handrail Clamp for 1.5 inHRC1500211

Easy Step Plat Mid BraceES-3008112

DRAWN

Bill Huff

CHECKED

QA

MFG

APPROVED

3/2/2015

Greene Galvanized Stairs

217-375-4244 www.greenebinstairs.com

TITLE

A-Series Wall Deck Mount

SIZE

A

SCALE

DWG NO

AWD001 Mount

REV

1

SHEET 1  OF 4 

11

6

9

8

1

3

4

5

2

7

10

12

Assembled View

  
R08282015



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Upper Mounting PlateAWD-000111

Deck Splice SupportAWD-000412

Lower Mount PlateAWD-000213

Knee BraceAWD-000324

Kneebrace TieAWD-000525

Wall Deck Mount HandrailAWD-000816

Wall Deck Mount Inter RailAWD-000717

Mount BackerAWD-001028

Wall Deck Post RightAWD-001119

Wall Deck Post LeftAWD-0012110

Handrail Clamp for 1.5 inHRC1500211

Easy Step Plat Mid BraceES-3008112

DRAWN

Bill Huff

CHECKED

QA

MFG

APPROVED

3/2/2015

Greene Galvanized Stairs

217-375-4244 www.greenebinstairs.com

TITLE

A-Series Wall Deck Mount

SIZE

A

SCALE

DWG NO

AWD001 Mount

REV

1

SHEET 2  OF 4 

2

11

7

9

10

6

12

8

5

4

1

3

Exploded View

  
R08282015



AWD-0011

AWD-0012

AWD-0003

AWD-0004

AWD-0008

AWD-0007

ES-3008

AWD-0005

AWD-0001

AWD-0002

AWD-0010

HRC1500

DRAWN

Bill Huff

CHECKED

QA

MFG

APPROVED

3/2/2015

Greene Galvanized Stairs

217-375-4244 www.greenebinstairs.com

TITLE

A-Series Wall Deck Mount

SIZE

A

SCALE

DWG NO

AWD001 Mount

REV

1

SHEET 3  OF 4 

43 7/8

2 7/8

43 7/8

2 7/8

36 1/2

2 1/8

33

11 7/8

28

1 1/2Ø

24

2 1/8

23 1/2

1 5/8

1 1/2

15

12 1/4

11

12 1/4

6 1/2

10

1

2 3/4

1 1/2

  
R08282015



DRAWN

Bill Huff

CHECKED

QA

MFG

APPROVED

3/2/2015

Greene Galvanized Stairs

217-375-4244 www.greenebinstairs.com

TITLE

A-Series Wall Deck Mount

SIZE

A

SCALE

DWG NO

AWD001 Mount

REV

1

SHEET 4  OF 4 

Start by attaching upper

and lower mounting

plates to bin stiffener

Attach deck splice

support to upper

mounting plate

Install right and left posts

to deck splice support as

shown, with the short

flanges facing forward.

Add knee braces and

ties to deck splice

support and lower

mounting plate

Add intermediate

rail to posts

Attach top handrail

to posts using 1-1/2

handrail clamps.

Brace to be installed

later to bottom of

sidewall deck

3/8 x 1 flange bolt and flange nut used to make the connections shown above.

5/16 x 3/4 flange bolt and flange

nut used to attach intermediate

rail and handrail clamps.

5/16 x 1 carriage bolt, flange nut, and acorn

nut used for handrail to handrail connection.

Use mount

backers to shim

if necessary

  
R08282015



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Standard 2 Stiff Deck 60<FlatAWD-020311

2 Stiff Std Kick PlateAWD-200112

2 Stiff Midrail 60<FlatAWD-210313

2 Stiff Std Handrail 60<FlatAWD-220114

Easy Step Plat Mid BraceES-300815

DRAWN

Bill Huff

CHECKED

QA

MFG

APPROVED

7/2/2015

Greene Galvanized Stairs

217-375-4244 www.greenebinstairs.com

TITLE

AWD203 2 Stiff Std Deck 60<Flat

SIZE

A

SCALE

DWG NO

AWD203

REV

1

SHEET 1  OF 3 

Assembled View

Exploded View

2

1

4

3

5

  
R08282015



AWD-0203

AWD-2001

AWD-2103

AWD-2201

ES-3008

DRAWN

Bill Huff

CHECKED

QA

MFG

APPROVED

7/2/2015

Greene Galvanized Stairs

217-375-4244 www.greenebinstairs.com

TITLE

AWD203 2 Stiff Std Deck 60<Flat

SIZE

A

SCALE

DWG NO

AWD203

REV

1

SHEET 2  OF 3 

23 1/2

36 5/8

1 1/2

2 1/8

42

61

12 1/4

23 7/8

64 1/2

1 9/16

5/16-18 x 3/4 Flange Bolt

5/16-18 Whiz Lock Nut

5/16-18 High-Crown Acorn Nut

5/16-18 x 1 Carriage Bolt

  
R08282015



DRAWN

Bill Huff

CHECKED

QA

MFG

APPROVED

7/2/2015

Greene Galvanized Stairs

217-375-4244 www.greenebinstairs.com

TITLE

AWD203 2 Stiff Std Deck 60<Flat

SIZE

A

SCALE

DWG NO

AWD203

REV

1

SHEET 3  OF 3 

Attach deck, centering and

bolting to mount supports and

deck mount posts

Attach kick plate/filler,

overlapping and centered

on the deck flange

Add plat mid braces to bottom

side of deck, using the 3

pre-punched holes for each brace

Add intermediate rail, centering between

the shorter rails of the deck mounts

Connect top hand rail,

centering between the shorter

rails of the deck mounts.

 

Use 5/16 x1 carriage bolt,

flange nut, and acorn nut.

5/16 x 3/4 flange bolt and flange nut 

used in all assembly steps shown

(except on top hand rail)

  
R08282015



PARTS LIST

PART NUMBERQTYITEM

AWD-0302 3 stiff skip deck11

AWD-3010 3 stiff skip midrail12

AWD-3016 3 stiff skip handrail
13

ES-3008 plat mid brace
14

AWD-3004 3 stiff skip filler15

DRAWN

Bill Huff

CHECKED

QA

MFG

APPROVED

3/3/2015

Greene Galvanized Stairs

217-375-4244 www.greenebinstairs.com

TITLE

A-Series Std 3 Stiffener Skip

SIZE

A

SCALE

DWG NO

AWD302 3 stiff skip deck

REV

1

SHEET 1  OF 3 

5

1

4

2

3

Exploded View

Assembled View

  
R08282015



AWD-0302 3 stiff skip deck

AWD-3004 3 stiff skip filler

AWD-3010 3 stiff skip midrail

AWD-3016 3 stiff skip handrail

ES-3008 plat mid brace

DRAWN

Bill Huff

CHECKED

QA

MFG

APPROVED

3/3/2015

Greene Galvanized Stairs

217-375-4244 www.greenebinstairs.com

TITLE

A-Series Std 3 Stiffener Skip

SIZE

A

SCALE

DWG NO

AWD302 3 stiff skip deck

REV

1

SHEET 2  OF 3 

86

24 1/8

79

12 1/4

2 1/8

62 1/2

58 1/4

1 1/2Ø

23 1/2

1 9/16

5/16-18 x 3/4 Flange Bolt

5/16-18 Whiz Lock Nut

5/16-18 High-Crown Acorn Nut

5/16-18 x 1 Carriage Bolt

  
R08282015



DRAWN

Bill Huff

CHECKED

QA

MFG

APPROVED

3/3/2015

Greene Galvanized Stairs

217-375-4244 www.greenebinstairs.com

TITLE

A-Series Std 3 Stiffener Skip

SIZE

A

SCALE

DWG NO

AWD302 3 stiff skip deck

REV

1

SHEET 3  OF 3 

Add intermediate rail, centering between

the shorter rails of the deck mounts

Attach deck, centering and

bolting to mount supports and

deck mount posts

Add plat mid braces to bottom

side of deck, using the 3

pre-punched holes for each brace

Connect top hand rail,

centering between the shorter

rails of the deck mounts.

 

Use 5/16 x 1 carriage bolt,

flange nut, and acorn nut.

5/16 x 3/4 flange bolt and flange nut 

used in all assembly steps shown

(except on top hand rail)

Attach stiffener skip filler, 

overlapping and centered

on the deck flange

  
R08282015




